saranis. FCC RF Test Report Report No. : FG441610C

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum n:c:’\

Ref Level 0.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr

Limit 1Lm=1k PARS

10 éé”g IDUR]OUS LINE_ABS PABES
| SPURIOUS_LINE_ABS_
-20 dB

-30 de

-40 dBém

-50 dém |

-60 dBm IJ

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 754.86424 MHz -61.66 dBm -48.66 dé
£06.000 MHz 1.000 GHz 100.000 kHz 973.30742 MHz -63.45 dBm -50.45 de
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -37.78 dem -24.78 de
3.000 GHz 8,000 GHz 1.000 MHz 6.85436 GHz -48.63 dBm -35.63 dB
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Stop 8.0 GHz
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saronas. FCC RF Test Report

Report No. : FG441610C

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) V?\I/:)alltg)e Deviation Result
(ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0011
30 Normal Voltage 0.0058
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0059
0 Normal Voltage 0.0033
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0048
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0033
20 Normal Voltage 0.0000
20 Battery End Point 0.0014
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441610C

LTE Band 41

Peak-to-Average Ratio

Mode

Mod.

LTE Band 41 / 20MHz

QPSK
RB Size

16QAM 640AM

Full RB
4.61

Middle CH

Full RB Full RB

Limit: 13dB
Result

5.54

5.97

PASS

LTE Band 41/ 20MHz / QPSK

LTE Band 41 / 20MHz / 16QAM
Middle Channel / Full RB

Spectrum 3 Spectrum 3
Ref Level 30.00 cbm_ Offset 1500 db Ref Level 30.00 dbm  Offset 15.00 b
o Att 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
@152 view @152 view
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oF 2,599 GHz Mean Pwr + 20.00 di oF 2,599 GHz Mean Pwr + 20.00 db
Ci y G Distribution Function Samples: 130000 Ci y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2365 cbm 26,61 dbm 4.96 dB 2.32 dB 3.97 dB 4.61 dB 4.67 dB Trace 1 | 2276 dbm 26,64 dbm 6.06 dB 3.07 dB 4.72 dB 5.54 dB 5.97 dB
— e — —
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Middle Channel / Full RB
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Spectr 3
Ref Level 30.00 cbm_ Offset 1500 db
o Att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP
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E
oF 2,599 GHz Mean Pwr + 20.00 di
Ci y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 2LEBLcBm 26,58 dbm 5.77 dB 3.19 dB 5.01 dB 5.97 dB 6.52 dB
—— —
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26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW SMHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM

Middle CH 4.86 4.80 9.67 10.25 14.24 14.30 18.62 18.94

LTE Band 41

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.78 dBm| ™Il 17.54 dBm|
M 2.59198100 GHz 1 2.59467800 GHz,
20 d8 20 d8
" N P 26.00 dB B —__nde 1 26.00 dB
- il \Vaaad ety - 1.855000000 MH2| o A b o s g e 1.795000000 MHz
- T Q factor \ 533.9) - ) Q factor 541.1
f
0 d8m i i 0 dem. 1
i B
-10 dBm 4 \\ -10 dBm a {
{ \ [ \
Ty A~
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2591981 GHz 17.78 dém ndB down 4,855 MHz ML 1 2.554678 GHz 17.54 dBm ndB down 4,795 MHz
T1 1 2,590572 GHz -8.34 dBm ndé 26.00 dB T1 1 2.590572 GHz -8.46 dBém ndé 26.00 d8
T2 1 2,595429 GHz -8.18 dBm  factor 533.9 T2 1 2.595368 GHz -8.85 dBm  factor 541.1
L L J L L J [

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.63 dBm| ™Il 18,43 dBm|
1 2.5940790 GHz| M1 2.5954580 GHz
20 d8 20 d8
P PP VN 26.00 dB A - i 26.00 dB
04 7 - \Y B N\ 9.670000000 MHz| 104 I v "By “ 10.250000000 MHz
- ] Q factor \ 268.3 b ] Q factor 258.2
| /
0 dom { ; 0 dam. —F
b Y o
10 dBm - - -10 dBm ——
P Py A P Py A
i B R e =20 dem + e
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,594079 GHz 16.63 dBm ndB down 9.67 MHz ML 1 2.555458 GHz 16.43 dBm ndB down 10.25 MHz
T1 1 2,588185 GHz -6.78 dBm nds 26.00 d8 T1 1 2.587705 GHz -7.51 dBm nds 26.00 da
T2 1 2,597855 GHz -6.90 dBm  factor 266.3 T2 1 2.597955 GHz -7.61 dBm  factor 253.2
( X ] . ‘ T ] =
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum s ectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.00 dBm)| MI[1] 15.99 dBm
M1 2.5984850 GHz 2.5867960 GHZ]
= - - e X 26.00 dB @ - i nd ) 26.00 dB
- e e P fnf P AT N 14.236000000 MHz 04 ol e VAV VAT AT AT AT 14.296000000 MHz
{ Q factor 182.5 i Q factor ‘l 180.9)
|
o d ! 0 di !
7 x !
10 df + -10 t
S e o ) O el v MY \
/ T 201 TSy v
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,598485 GHz 17.00 dBm nd@ down 14.236 MH2 M1 1 2.586796 GHz 15.99 dBm nd@ down 14,206 MHZ
T1 1 2,585897 GHz -9.68 dBm nd8 26.00 dB T1 L 2.5850927 GHz -10.45 dBm nd8 26.00 dB
T2 1 2,600133 GHz -8.70 dBm Q factor 182.5 T2 1 2.600223 GHz -10.28 dém Q factor 180.9
L ] J ) \ JU -

J

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

J

trum &3 ectrum &3
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.97 dBm) ™M1[1] 15.59 dBm)
1 2.5876850 GHZ| 2.5908820 GHz
20 20
I s o pondB 26.00 dB Y ndB 26.00 dB
g AR A g na R 2 18.621000000 MHZ, 104 A oIS M N B, P e 18.941000000 MHz|
T Q factor 1 139.0) H Q factor ™~ | 136.8
d | | i |
0 il ! 0 T
“10 4 I ¥ -10 di f t‘
g oal Wiy, Pertinpohiati ,
A v v Lo T D) e
-30
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,587685 GHz 17.97 dBm nd@ down 18.621 MH2 M1 2.590882 GHz 15.59 dBm nd@ down 18,941 MHZ
TL 1 2,583729 GHz -6.45 dBm ndd 26.00 dB T1 L 2.583889 GHz -11.10 dbm ndd 26.00 dB
T2 1 2,602351 GHz -9.47 dBm Q factor 139.0 T2 1 2.60263 GHz -10.40 dBm Q factor 136.8
L U ). Il

J
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Occupied Bandwidth

Mode
BW

LTE Band 41 : 99%0BW(MHz)

SMHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK 16QAM

QPSK 16QAM

Middle CH

4.49

4.49

9.09

9.05

13.49 13.43

17.90 17.94

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum b ctrum =
0.00 dém  Offset 15,00 db & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.78 dBm| ™Il 15.90 dBm|
n 2.59419900 GHz 146000 GHz
20 20 d8
T - 4.485514486 MHz . 4.485514486 MHz
P S oty
10d f 10 d 7 {
/ / !
0 dBm: 1 0 dém: ‘ t
| | / \
-10 dBm v 1 -10 dBm f -
! i \
s AP - 20 dam ,"
T S N VY
-30 dBm 30 dBm .
-40 dBm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 17.78 dém ML 1 2.55348 GHz 15.98 dBm
T1 1 11.56 dBm Occ Bw 4.485514486 MHz T1 1 GHzZ 10.18 dBm oce Bw 4. 485514486 MHZ
T2 1 25952378 GHz 10.79 dBm T2 1 2.5852577 GHz 10.97 dBm
[ e

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 19.41 dBm| ™Il 18,44 dBm|
2.5962570 GHz| 11 2.5899030 GHz|
20 d8 ) 20 d8 . . .
P R A 9.090909091 MHz I R NPVev T 9.050949051 MHz
10d ; - 104d \
/ I
0 dBm- { QI 0 dém 1 4
10 dBm — L -10 dem: |
e e . / VEIav
o e < 2 \f | W
20 d3m T 20 dBm— e
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 2596257 GHz 19.41 dBm ML 1 2.589503 GHz 18.44 dBm
T1 1 25884645 GHz 11.49 dém Occ Bw 9.090905091 MHz T1 1 2.5884845 GHz 11.95 dBm oce Bw 9.050949051 MHZ
T2 1 2 5975554 GHz 12.69 dBm T2 1 2.5975355 GHz 11.85 dBm
e
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum s Spectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.59 dBm) ™M1[1] 17.48 dBm)
0 M1 2.5972860 GHZ| - M 2.5867660 GHZ]
R _ occ T 13.4865159487 MHz 7 13.426573427 MHz
i A L R e et i T P
10d + 104 ]
. \ y , |
[ | / |
-10 d ] - 10 df ‘.
W i \
v / Wavn PN, ST A Irs 20 di [ ! =
Y Nea i PRV ~ [V
a0 30
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.597286 GHz 17.59 dam ML 2586766 GHz 17.48 dam
T1 1 25862067 GHz 12.96 dBm Oce Bw 13.486513487 MHz T1 L 2.5862567 GHz 11.14 dBm Oce Bw 13.426573427 MHZ
T2 1 2.5997732 GHz 12.22 dam T2 1 2.5996833 GHz 10.76 dam
L I 4 - [S JL 4 -

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz

Spectrum I

Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz

o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.51 dBm) ™M1[1] 1690 dBm)
- 1 2.5676850 GHz - . 2.5939190 GHZ]
o x T Occ B 17.902097902 MHz B x Occ Bre 2 17.942057942 MHz
) [ LA Y0 Y e e . b Y LN A VAN SO, P b
10 J[ 10 = T
od i\ 0 di JJ R
-10 df JJ T 10 di F t
z0d o L e ATA 20 d A u‘ e ~
S N EV L T W A e T TEEA™ PN WAL
™y 4
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.587685 GHz 16.51 dam ML L 2,503919 GHz 16.30 dsm
T1 1 2,584049 GHz 11.19 dBm Oce Bw 17.902087302 MHz T1 L 2,584049 GHz 10.61 dBm Oce Bw 17.942057942 MHZ
T2 1 2.601951 GHz 11.37 dam T2 1 2.601991 GHz 11.31 dam
L I 4 - [S JL 4 -
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

Ref Level 30,00 dém  Offset 19.00 db

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PABS SPURIGUECHNEKABS _ PAES
o0 dhiffe _PPURIOUS }INE_ABS PASS A 20 dhife—$PURIDLS LINE ABS PASS
10 dBm H 10 dBm H
I i
0 dem { \ 0 dem / I
-10 deém | -10 dBm / \_|
o darn. J \ -20 dem T
SPURIOUS_LINE_ABS
-30 dBm -3 dem
-
-40 dBm —
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy Power Abs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68965 GHz 23.31 dém -6.69 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49007 GHz -31.89 dém -6.99 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -10.90 dBm -0.90 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -18.80 dém -5.60 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -18.20 dBm -8.20 d&
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -14.86 dBm -1.66 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69500 GHz -29.05 dBm -16.05 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49636 GHz 23.35 dBm -6.65 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69600 GHz ~32.32 dBm ~7.32 dB
Y
il ) ve N [ 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

1:34:34

Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS SPURIGHIECHHEKARS PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS 20 dk-”‘P SPURIOUS _LINE _ABS PABS
10 dBm = 1dBo. WI
0 dBm J[ _1 dem l
/ 10 dem
-10 dam ! ‘
_9n Aarn, ! -20 dBm: ""-;\
SPURIOUS_LINE_ABS ] \.. .
o -30 dem .-
-30 dBm
—
40 dam et -40 dBm e,
! ISR ey Tt
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy Power Abs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68825 GHz 9.49 dBm -20.51 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49033 GHz -26.99 dém -1.89 d 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -21.89 dBm -11.89 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49496 GHz -15.46 dBm -2.46 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69107 GHz -16.34 dBrm -6.34 dé
2,495 GHz 2.496 GHz 50.000 kHz 249600 GHz -24.46 dem -11.46 dB 5 595 CH= 2896 GHz 1,000 MHz 269502 GHz 25 58 dBm 126 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49916 GHz 9,62 dem -20.38 dB > 856 GHz 5716 GHz 1,000 Mz 558603 GHe T T 554 db
.
I 1 i
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LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 19.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS SPURIGUECHNEKABS _ PABS
20 d!ﬂr‘ﬂﬂ PURIOUS INE_ABS PABS A 20 th‘.‘P' 'I-'IIHlni IS_LINE_ABS PASS
I
10 dBm J{\\ 10 dBm ‘
1
0 dem 0 dem / ‘
10 dBm j \ -10 dem
. f / ﬁ
|\ aven— |
SPURIOUS_LINE_ABS
-30 dBm -3f dem
40 dBm — R,
-50 dBm
-50 dBm
-60 dem
60 dém
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz | |G- oote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68564 GHz 22.62 dBm -7.38 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48994 GHz -31.24 dém -6.24 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -11.41 dBm -1.41 d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49488 GHz -15.60 dém -2.60 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69101 GHz -17.51 dBm -7.51 d8
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -14.28 dBm -1.28 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69500 GHz -28.66 dBm -15.66 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49635 GHz 22.86 dBm -7.14 dB 2.696 GHz 2.715 GHz 1,000 MH2 269850 GHz -32.15 dBm ~7.15 d8
Y
Il we j [ £
Date:r 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 19.00 db

Mode Auto Sweep
SGL Count 100/100

@1 AvoPwr (@1 AvgPwr
Limit §heck BAES SPURIOGIE CHNEKABS PABS
20 d!ﬂr‘i‘ﬂ PURIOUS INE_ABS PABS SPURIOUS _LINE _ABS PAES
10 dBm .,,._1‘
0 dBm 1
-10 dém l \_l
o0 Aarn. 1 |
SPURIOUS_LINE_ABS
-30 dBm
-40 dBm pa—
-50 dBm
-50 dBm
-60 dem
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G- oote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___pPowerabs | Alimit |
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Note: for bandedge test, the “CP” means channel power integrated method.
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2,715 GHz 3,000 GHz 1.000 MHz 2,71863 GHz -41,35 dBm -16.35 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -38.47 dém -13.47 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.47234 GHz -42.78 dem -17.78 d&
10.000 GHz 14.000 GHz 1.000 MHz 12.80490 GHz -41.80 dBm -16.80 dB
14,000 GHz 18,000 GHz 1.000 MHz 17,98625 GHz -39.14 dBm -14.14 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.76165 GHz -38.72 dBém -13.72 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441610C

LTE Band 41 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

T

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

Spi m

Ref Level 0,00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PAR
10 i JRIOUS L INE_ABS naks 10 dBIE—BRURIOUS MINE ABS ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
s o~ . ~
-50 dBm
60 dB
-70 dBm
-80 dBm
-a0 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions.
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -44,47 dBm -19.47 db 30,000 MHz 1,000 GHz 1.000 MHz 915.40980 MHz -44.54 dBm -10.54 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.16662 GHz -43.65 dBm -18.65 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45196 GHz -43.50 dém -18.50 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97443 GHz -43.10 dBm -18.10 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95948 GHz -43.29 dBm -18.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.08336 GHz -38.40 dBm -13.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -38.42 dBm -13.42 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.70778 GHz -42.62 dBm -17.62 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.41685 GHz -42,65 dBm -17.65 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.79478 GHz -41.77 dBm -16.77 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.88076 GHz -41.83 dBm -16.63 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.89901 GHz -38.97 dBm -13.97 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.99275 GHz -39.10 dBm -14.10 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.77615 GHz -38.90 dBm -13.90 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.79665 GHz -38.62 dBm -13.62 d&
m—
L )il ] [| [1 [} 4

Highest Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
L SPURIOUS_LINE_ABS_
-40 d oo e~ pooe
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
20.000 MHz 1,000 GHz 1.000 MHz 982,30635 MHz -44.50 dBm -19.50 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46560 GHz -43.28 dBm -18.28 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,71792 GHz -42,77 dBm -17.77 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -38.58 dBm -13.58 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.50883 GHz -42.66 dBm -17.66 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.88976 GHz -41.64 dBm -16.64 dB
14,000 GHz 18,000 GHz 1.000 MHz 1587652 GHz -39.14 dBm -14.14 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.65966 GHz -38.85 dBm -13.85 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441610C

LTE Band 41 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

pe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PAR
10 i JRIOUS L INE_ABS naks 10 dBIE—BRURIOUS MINE ABS ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
L v e po-— ——
-50 dBm
60 dB
-70 dBm
-80 dBm
-a0 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions.
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -44,50 dBm -19.50 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -44,33 dBm -19.33 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47297 GHz -43.33 dBm -18.33 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47260 GHz -43.56 dBm -18.56 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.87144 GHz -43.15 dBm -18.15 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.96973 GHz -43.21 dBm -18.21 d8B
3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz -38.46 dBm -13.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -38.47 dBm -13.47 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.41235 GHz -42,58 dBm -17.58 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.43034 GHz -42.71 dBm -17.71 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89176 GHz -41.83 dBm -16.83 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.85589 GHz -41.81 dBm -16.61 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.53443 GHz -38.91 dBm -13.01 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.86752 GHz -38.92 dBm -13.92 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.62966 GHz -38.87 dBm -13.87 db 18,000 GHz 27,000 GHz 1.000 MHz 19.79965 GHz -38.92 dBm -13.92 dB
m——
( ) J [ ( ) ( b

Highest Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS bInE A0s nak
-20 dBém
L SPURIOUS_LINE_ABS_
-40 dB P i
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -44.42 dBém -19.42 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.45638 GHz -43.66 dBm -18.66 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,96019 GHz -43,32 dBm -18.32 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -38.47 dém -13.47 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.41935 GHz -42,59 dBém -17.59 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90526 GHz -41.60 dBm -16.60 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.98875 GHz -38,98 dBém -13.98 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.78165 GHz -38.99 dém -13.99 d&
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saronas. FCC RF Test Report

Report No. : FG441610C

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Voltage BW 10MHz Note 2.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0002
PASS
-10 Normal Voltage 0.0002
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG441610C

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.97 25.18 30.63 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.15 35.04 39.96
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.91 25.08 30.51 34.69
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.85 34.97 39.96
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saranis. FCC RF Test Report Report No. : FG441610C

LTE Band 7C
QPSK
Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

ctrum t“‘? rectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30dE SWT  G.dps @ VBW IMHz  Mode Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
M ™M1[1] 21.53 dBm)| . ™M1[1]
3 2.5278570 GHz Y
= / iR nde 26.00 db| 20 =TI T Y S, _nde
{ \ T B M 29.970000000 MHZ| AVl T A
10d S 104
7 QYfactor Y 84.3 Q factor 100.7
o t\“ 0 ?i
-10 df \ -10 d
—— T —7
et s A A —~T e
20 dBm- + £ OB =
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.527857 GHz 21,53 dam nd8 down 29,07 MHz ML 2.535475 GHz 20,56 dBm nd8 down 25,175 WHZ
T1 1 2,519945 GHz -4.62 dBm nd8 26.00 dB T1 L 2,522268 GHz -5.94 dBm nd8 26,00 d8
T2 1 2,549915 GHz -3.96 dBm Q factor B84.3 T2 1 2.547463 GHz -5.52 dBm Q factor 100.7
L J J L] L Jjd ] ) we

Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz

s pectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 20.63 dBm)| " ™M1[1] 20.70 dBm
2.5906840 GHZ| 2.5287510 GHz
20 - 20 =
e A nde 26.00 dB T T ndB 26.00 dB
A / A ~ \ AP i
10d / | Bly Y 0.6ZS0000R b 2 0d N BN Y TG00 RN 2
! 7 q factor i 82.6 i Ve q factor 72.6
/
0 df t 0 df 3
¥ ¥ ki
10 d - — 10 {
ot = — Al
S
20 d i -
U A
a0 -30
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2,535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,530684 GHz 20.63 dBm nd@ down 30.629 MHz M1 2.528751 GHz 20.70 dBm nd@ down 34,825 MHZ
TL 1 2,519595 GHz -5.43 dBm nd8 26.00 dB T1 L 2,517482 GHz -5.14 dBm nd8 26.00 dB
T2 1 2,550225 GHz -5.66 dBm Q factor 82.6 T2 1 2.552318 GHz -5.88 dBm Q factor 72.6
L I 4 - [S JL 4 -

Middle Channel / 20MHz+10MHz Middle Channel / 20MHz+15MHz

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16 aBm)| 21.20 dBm)|
41 2.5298950 GHz 2.5203400 GHZ]
20 20
~ P ndp, 26.00 dB 26.00 dB
g LAWY, 30150000000 MHZ| 04 35.035000000 MHz
Q factor 83.9) 71.9
od 0 d
-10 df
- e ~ -~ ~ e
p e A4 s e N
Zd v <
Ve Y
a0 30
40 d 40 d
50 d S0 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,529895 GHz 18.31 dBm nd@ down 30.15 MHz M1 2.52034 GHz 21.20 dBm nd@ down 35,035 MHZ
T1 1 2,519985 GHz -7.90 dBm nd8 26.00 dB T1 L 2,517403 GHz -4.86 dBm nd8 26.00 dB
T2 1 2,550035 GHz -7.62 dBm Q factor 83.9 T2 1 2.552438 GHz -5.53 dBm Q factor 71.9
L I 4 [S JL 4 -
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Spectrum b
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
MI[1] 1993 dBm)|
20 a8 - 2.5234120 GHz
AN [ el 26.00 dB
0 { A oped A B A e 39.960000000 MHZ|
x 7 7 wactdr “\ 63.1
0 dBm: { 'f i
10 dem - \.
oS P [—
L20 dam o
-30 dbm
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.523412 GHz 19,33 dam nd8 down 39,95 MHz
T1 1 2,51486 GHz -6.78 dBm nd8 26.00 B
T2 1 2,55482 GHz -6.91 dBm Q factor 63.1
GHINNRND e
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Report No. : FG441610C

LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum t“‘? rectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 20.75 dBm)| - ™M1[1] 20.73 dBm
0 v 2.5251000 GHZ| - ¥ 2.5276320 GHZ]
; ndB 26.00 dB P A 7 et 26.00 dB
/ \ s . 5.075
w0 / e BV 29.910000000 MHZ| 0d / \ 1 S 25.075000000 MHz
i Hactor 84.4 7 Q factor 100.8]
d i J
o 0 "
7 7
] p |
A e 7
= = = | .20 — ———
Wi ]
-30 -30
40 df -40 d
50 d -50 di
&nd 60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,521 GHz 20,75 dBm nd8 down 29,51 MHz ML 2.527632 GHz 20,73 dBm nd8 down 25,075 WHZ
TL 1 2,520005 GHz -5.99 dBm nd8 26.00 dB T1 L 2.522338 GHz -5.05 dBm nd8 26.00 dB
T2 1 2,549915 GHz -5.43 dBm Q factor B4.4 T2 1 2.547413 GHz -5.25 dBm Q factor 100.8
( T ] - [ )| ] o
s pectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
[ ™M1[1] 20.17 dBm)| ™M1[1] 20.42 dBm
o0 Iy 2.5234320 GHz| 20 2.5292410 GHz
= Ml Wep Wy ndB 26.00 dB e ndB 26.00 dB
. f/ \‘ ™ 30.509000000 MHz| " / - =~ E’\: \ 34.685000000 MHZ|
o4 7 0d 7 A
-10 d8m— — -10 o — l
.‘. R - ) 4
20 d SR Vel WA
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,523432 GHz 20.17 dBm nd@ down 30.509 MHz M1 2.529241 GHz 20.42 dBm nd@ down 34,685 MHZ
TL 1 2,519715 GHz -5.58 dBm nd8 26.00 dB T1 L 2,517482 GHz -5.71 dBm nd8 26.00 dB
T2 1 2,550225 GHz -6.22 dBm Q factor B82.7 T2 1 2.552178 GHz -5.04 dBm Q factor 72.9
L I 4 - [S JL 4 -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.44 dBm) ™M1[1] 18.72 dBm)
11 2,528 3 1 2.52 "
2.5258190 GHz 1 2.5288010 GHZ]
20 20
Y =y ——, ndB, 26.00 dB A ) 26.00 dB
04 N \ 20.850000000 MHZ, 104 \ Bl \“ 34.965000000 MHZ|
| YQ factor 84.6 \’ Q factor \ 72.3
f
o di y 0 di fi'
1 . 1
104 7 10 7
R IR P ,-
20 BT £ T B— o b i e
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,525819 GHz 19.44 dBm nd@ down 29.85 MHz M1 2.528801 GHz 18.72 dBm nd@ down 34,965 MHZ
T1 1 2,520065 GHz -6.12 dBm nd8 26.00 dB T1 L 2,517473 GHz -7.07 dBm nd8 26,00 d8
T2 1 2,549915 GHz -5.80 dBm Q factor B84.6 T2 1 2.552438 GHz -6.88 dBm Q factor 72.3
L I 4 [S JL 4 -
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Spectrum b

Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT

SGL Count 100/100
(@ 15k Max

™M1[1] 17.6a dBm)
" a1 2.5246900 GHz
20 I [PENY. N e ndB, 26.00 dB|
10 d \ po B LA s s 39.960000000 MHZ|
* 1 T afactor ™ VY 63.2)
[ \
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1 i z
| ¥
-10 dBm o T -

A - AV A A
-0 dBm< = W
-30 dbm
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz

Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML 1 2,52469 GHz 17.63 dam nd8 down 39,95 MHz

T1 1 2,51494 GHz -9.16 dBm nd8 26.00 dB

T2 1 2.5549 GHz -7.51 d@m Q factor 63.2

GHINNRND e

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPNSEG

Page Number 1 A93 of A136



saronas. FCC RF Test Report
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Occupied Bandwidth

Mode LTE Band 7C : 99%0BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.87 23.53 28.47 32.52
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.11 32.87 37.40
Mode LTE Band 7C : 99%0BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.39 23.53 28.47 32.87
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.11 32.80 37.24
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LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

trum s ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1 ™M1[1] 21.98 dBm)| - ™M1[1] 20.05 dBm
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CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 252492 GHz 21,98 dam ML 253008 GHz 20,05 dBm
T1 1 2,5207243 GHz 13.96 dBm Oce Bw 27.872127672 MHz T1 L 2.5230869 GHz 14.31 dBm Oce Bw 23.526473526 MHz
T2 1 2,5485965 GHz 11.08 dBm T2 1 2.5466134 GHz 13.84 dBm
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3 ] 16: . 1
o o
(¥ [¥
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
" 20.80 dBm o M1[1 20,27 dBm)
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50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.521334 GHz 20,80 dBm ML 2.503716 GHz 20,27 dBm
T1 1 2,5204945 GHz 14.25 dBm Oce Bw 28.471528472 MHz T1 L 2.5182617 GHz 13.73 dBm Oce Bw 32.517482517 MHz
T2 1 2548966 GHz 11.13 dam T2 1 2.5507792 GHz 9.80 dam

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

trum s ectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 20.90 dBm)| ™M1[1 18.98 dBm)
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CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2536249 GHz 20,30 dBm ML 2.535794 GHz 18.98 dam
T1 1 2,5209641 GHz 13.32 dBm Oce Bw 28.111888112 MHz T1 L 2.5185215 GHz 12.63 dBm Oce Bw 32.867132867 MHz
T2 1 2.549076 GHz 12.68 dam T2 1 25513886 GHz 11.65 dam
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LTE Band 7C
QPSK

Spectrum b
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
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(@ 15k Max
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CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.527008 GHz 18.98 dam
T1 1 2,5160539 GHz 12.68 dBm Oce Bw 37.402537403 MHz
T2 1 2.5534615 GHz 10.44 dém
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LTE Band 7C
16QAM

trum s ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2525699 GHz 21,90 dBm ML 2.525035 GHz 20,38 dam
T1 1 2,5207243 GHz 13.25 dBm Oce Bw 27.392607393 MHz T1 L 2.5232367 GHz 13.32 dBm Oce Bw 23.526473526 MHz
T2 1 2.5481169 GHz 8.70 dam T2 1 25467632 GHz 13.27 dam
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531523 GHz 19,80 dam ML 2,52001 GHz 20.11 dBm
T1 1 2,5206144 GHz 11.58 dBm Oce Bw 28.471528472 MHz T1 L 2.5182617 GHz 12.92 dBm Oce Bw 32.867132867 MHz
T2 1 25490859 GHz 10.06 dam T2 1 2.5511288 GHz 10.97 dam
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Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.527857 GHz 18.17 dam ML 2,50957 GHz 18.84 dam
T1 1 2,5208442 GHz 13.20 dBm Oce Bw 28.111888112 MHz T1 L 2.5184516 GHz 13.58 dBm Oce Bw 32.797202797 MHZ
T2 1 2.5489561 GHz 12.54 dBm T2 1 25512488 GHz 12.26 dBm
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LTE Band 7C
16QAM

Middle Channel / 20MHz+20MHz
Spectrum E]

Ref Level 30.00 dém  Offset 1500 dé & RBW 1 MHz
lo Att 0ds SWT  1l.4ps @ VBW 3 MHz
SGL Count 100/100

(@ 17k Max

N/A

Mode Auto FFT

™M1[1] 19.61 dBm)
2.5285260 GHz
rA—y Occ B 37.242757243 MHz
10d H ‘ || NN A AT
w 77 17 A

20 dB %

0 dBm:

|
-10 dam "l

ol LNV Vo

-30 dBm

-40 dam:

-50 dém

-60 dBm

CF 2.535 GHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,528526 GHz 19.61 dam
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T2 1 25532218 GHz 10.06 d@m
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